



Pos	Part Number	Description	Additional Text	Quantity
1*	58410001544	REAR WHEEL CPL. DAMPED 2,5X18"		1.00
2	58410010044	REAR WHEEL HUB DAMPED CPL.'01		1.00
3	58410011000	BUSHING SPACER TUBE L=98,3MM		1.00
4	0625062052	Grooved ball bear. 6205-2RSHC3		2.00
5	0760325272	SHAFT SEAL RING 32X52X7 B		1.00
6	58410016000	BUSHING FOR HUB		1.00
7*	54610416300	BUSHING FOR REAR DAMPED HUB		1.00
8	54610471000	SPOKE M5X223-10G 18"		18.00
9	50310071197	SPOKE M5X197-10G 18" DDE		18.00
10	58010470100	REAR RIM 2,50X18" DID		1.00
11	58309072000	SPOKE NIPPLE M5-TA (8X21MM)		36.00
12	0472052200	CIRCLIP DIN0472-52X2		1.00
15	58010060600	REAR BRAKE DISK 220MM COUNTERS		1.00

18	59009062013	SPECIAL SCREW M6X13 WS=8 10.9		6.00
19	58310051038	REAR SPROCKET 38-T		0.00
19	58310151040	REAR SPROCKET 40-T		0.00
19	58310051042	REAR SPROCKET 42-T		1.00
19	58310151045	REAR SPROCKET 45-T		0.00
20	58310151048	REAR SPROCKET 48-T		0.00
20	58310151050	REAR SPROCKET 50-T		0.00
20	58310151052	REAR SPROCKET 52-T		0.00
21	54510052100	SPROCKET SCREW-AH M8X26 WS=6		6.00
22	54310086200	Self locking nut M8 10.9		6.00
23*	50310265114	% X-RING CHAIN 5/8X1/4" +M.LIN	114 ROLLS REGINA	0.00
23*	50310265118	% X-RING CHAIN 5/8X1/4" +M.LIN	118 ROLLS REGINA	0.00
24*	50310266000	CONNECTING LINK	REGINA	0.00
24	50010066100	MASTER LINK 5/8X1/4" X-RING	DID	0.00
25	58310050044	SPROCKET SUPPORT CPL.		1.00
26	54610417300	BUSH. F.SPROCKETSUPPORT L=25MM		1.00
27	54610459000	Rubber damping block 91		6.00
28	0625032057	GR. BALL BEARING 3205B-2RSRTNG		1.00
29	54610018000	SEAL WASHER 3205 AV		1.00
38	55003135000	PLUG FOR RIM		0.00
39	50210086000	Plug SFL16		2.00
40	50210085044	WHEEL SPINDLE REAR CPLL=264MM		1.00
41	56510084100	CHAIN TENSIONER '95		1.00
42	50203030090	HH SCREW M8X40 WS=10		2.00
43	0934080003	Hexagon nut DIN934 M8		2.00
44	50310099000	Hexagon nut M20x1.5		1.00
50	6899785	LOCTITE 243 BLUE 5 ML		1.00

\* = New part